
450 SX ATV 2010 <2010><EU><8400JQ>
HANDLEBAR, CONTROLS

9349

Pos Part Number Description Additional Text Quantity

1 83001033051 STEERING HEAD SCREW M20X1,5 1.00

2 83001033052 WASHER F. STEERING BEARING 1.00

3* 77202002000 BAR PAD CPL. 1.00

4 0015100303 HH COLLAR SCREW M10X30 WS=13 1.00

5 83001033050 STEERING LEVER 1.00

6 83501033100 STEERING COLUMN 1.00

7 0025080256 HH collar screw M8x25 2.00



8 83001035100 BEARING BLOCK STEERING COLUMN 1.00

9 83001035150 SLIDE BEARING W.C. JSM-3539-20 1.00

10 83001069000 CABLE GUIDE 1.00

11 59001092050 SPECIAL SCREW M6X12,5 WS=8 2.00

12 0985100003 SELF LOCKING NUT DIN0985-M10 2.00

13 83001042000 BUCKET 4.00

14 83001040000 RUBBER BUSH 4.00

15 54610052000 SPROCKET SCREW-AH M8X20 WS=6 1.00

16 0025080206 HH collar screw M8x20 SELF-LOCKING 2.00

17 83001034108 HANDLE BAR BRIDGE 1.00

18 54801036000 STEER.HEAD SCREW M20X1,5 WS=27 1.00

19 83001041000 SPACER TUBE 10.2X16X39 2.00

21 77302047000 HOT START LEVER CPL. 09 1.00

22 59001039100 HANDLEBAR SUPPORT 28MM SC'99 125 SX 1.00

23 0012100606 AH SCREW DIN6912-M10X60 2.00

24 83002001000 HANDLEBAR ATV 2008 1.00

25 59001038200 HANDLEBAR CLAMP D=28MM 2000 125 SX 2.00

26 0025080306 HH collar screw M8x30 4.00

27 83002021002 HANDLE BAR GRIP ATV R/S 1.00

29 83002021001 HANDLE BAR GRIP ATV L/S 1.00

30 83502030000 MASTER CYLINDER CPL. 10,5 mm 1.00

31 50302031300 CLUTCH LEVER CPL. 2009 1.00

32 77302032000 REP.KIT PISTON 10,5MM 09 1.00

33 83013040000 LOCKING LEVER PARK BREAK CPL. 1.00

34 50302034100 RUBBER FOR RESERVOIR 09 1.00

35 83502096000 CABLE FOR HOTSTART 1.00

37 50302037100 MUD CAP 09 1.00

38 50302038100 LEVER SCREW CPL. 09 1.00

39 83013005000 CLAMP, CYL. PIN, O-RING 1.00

40 50302046000 PUSH ROD CPL. 09 1.00

41 0025060166 HH collar screw M6x16 TX30 1.00

44 83032063000 CLUTCH PIPE 1.00

45 83111049000 CLUTCH SWITCH ATV 1.00

47 0760385570 SHAFT SEAL RING 38,5X55X7 1.00

48 0472055200 CIRCLIP DIN0472-55X2 1.00

49 0625060061 BALL BEARING 6006/32-2RS1 1.00

50 83501035060 SHAFT SEAL RING 35x47x6 NBR902 2.00

51 83002022100 THUMB THROTTLE 1.00

52 83002091000 THROTTLE CABLE ATV 1.00

53 50301089000 SPACER BUSHING 6X10X5 2.00

54* 83011025000 SAFETY SWITCH THUMB THROTTLE 1.00

98 50302036200 OIL FOR HYD. CLUTCH 100 ML 1.00

99 00050010012 STEERING STEM RENEW KIT ATV 0.00
* = New part


